
1

Model 3360901/
Model 3360902 

with Touch Control

PARTS MANUAL

3367901P 2/6/2023



2

7

3

6

5

2

8

1
4

9

119



3

ITEM NO.	 PART NUMBER		 DESCRIPTION
1		  3369054		  FRONT KINGPIN
2		  3369512		  FRONT AXLE WELDMENT
3		  3711130		  TIRE, 20 X 10 X 10, 2-PLY
4		  3711100		  1/2” Rubber Bushing/Grommet
5		  3711327		  3/8” OD x 3” L Square Locking Pin, Drop Stand Pins
6		  3369582		  FRONT AXLE TIE - WELDMENT
7		  3711343		  HUB 4 x 4 BOLT WITH BEARINGS
8		  3711344		  HUB 5 BOLT x 4.5” BC WITH BEARING
9		  3711114		  1/2”-20 Zinc-Plated Lock Nut
10		  3711358		  CASTLE NUT, 1”-14 JAM
11	 	 Spindle Cotter Pins	 5/32” x 2” Cotter Pin
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		
		



4

43

7
18

25

32
33

6

24

17

8

2729

26

3

9

49

4846

46

2

20

44

10

42

1421

15 26

1

41

13

28
34

37

36
39

31

11

23

4

47

35

38

30

5

40
12

19

36

16

ITEM NO. PART NUMBER DESCRIPTION QTY.
1
9 3369602 BACKING PLATE WELDMENT 1

8 3369580 REAR AXLE WELDMENT, RT 1
7 3369514 REAR AXLE WELDMENT 1
6 3369283 CYLINDER MOUNT 1

5 3369282 ACTUATOR SPACER 2

4 3369281 FORWARD ACTUATOR 1

3 3369280 BRAKE PIVOT 1

2 3369174 BRAKE ROD 1

10 3369603 BRAKE ARM WELDMENT 1

11 3369604 TRANS ACTUATOR WELDMENT 1

12 3369605 NEUTRAL LEVER WELDMENT 1

13 3369606 REVERSE ACTUATOR WELDMENT 1

14 3707601 1

15 3711148 1

16 3711149 1

17 3711171 8

18 3711172 2

19
20 3711179 1

21 3711180 1

23 3711222 1

24 3711250 1

25 3711263 1

26 3711281 2

27 3711282 1

28 3711326 Button Head Hex Drive Screws 1
29 6384K23 Ball Bearing 1

30 3711469 SHCS, 5/16"-24 X 3/4", ZINC PLATED 1

31 97633A270 EXT. RET. RING, 7/8" SHAFT 1

32 6498K532 AIR CYLINDER, 1-1/16" X 1" SA 1

33 6498K43 ROD CLEVIS, 5/16-24 1

34 5108N677 EXT. SPRING, 2" LG X .75 OD X .095 
WD 1

35 1460T41 CAM FOLLOWER, 1/2" OD FLAT 1

36 3711475 THRUST WASHER, 1" ID X .032" 2

37 3711476 WAVE SPRING, .91 ID X .02 THK 1

38 3711477 SLEEVE BEARING, 7/8" ID X 3/8" LNG 1

39 3711478 THRUST WASHER, 7/8" ID X .032" 1

40 7421K25 THRUST BEARING, 1" ID X .063 THK 1

41 9623K11 DIE SPRING, 9/16 X 1.00 1

42 HX-SHCS 0.19-
24x0.25x0.25-N 2

43 DS-18-009 1

44 J191000 3

46 J371000 2

47 K191501 1

48 K370001 1
49 K311501 1

48 B312401 Medium-Strength Grade 5 
Steel Hex Head Screw 1

49 09528 Alloy Steel Shoulder Screw 1



5

ITEM 	 PART NUMBER		 DESCRIPTION
1	 B312401	  5/16-18x1-1/2 HHCS
2	 3369174	 1/4"-28 x 4.5" Long Threaded Rod Cut Stock
3	 3369280	 BRAKE PIVOT
4	 3369281	 FORWARD ACTUATOR
5	 3369282	 ACTUATOR SPACER
6	 3369283	 CYLINDER MOUNT
7	 3369514	 REAR AXLE WELDMENT
8	 3369580	 REAR AXLE WELDMENT, RT
9	 3369602	 BACKING PLATE WELDMENT
10	 3369603	 BRAKE ARM WELDMENT
11	 3369604	 TRANS ACTUATOR WELDMENT
12	 3369605	 NEUTRAL LEVER WELDMENT
13	 3369606	 REVERSE ACTUATOR WELDMENT
14	 3707601	 PROX HEAD - 18MM DC (SERVICE)
15	 3711148	 1/4"-28 Nylon Insert Flange Nut
16	 3711149	 10-32 Flanged Nylon-Insert Locknut
17	 3711171	 1/4"-20 x 5/16" Long High Hold Cone Point Socket Set Screw
18	 3711172	 1/4" Square Over-Size Key Stock, 1-1/2" Long
19	 09528		  SHOULDER BOLT .313Dx.75L
20	 3711179	  1/4"-28 Hex Nut
21	 3711180	 Clevis Rod End, 1/4" Pin Hole, 2" Long, 1/4"-28 Female Shank, Zinc-Plated
23	 3711222	 10-32 RH Thread Female Shank Rod End
24	 3711250	 1/8" MNPT x 1/4" Tube Elbow Fitting
25	 3711263	 1/4" X 3/8" LG SHOULDER BOLT, S.S.
26	 3711281	 3/8" Lock Washer
27	 3711282	 HHCS,3/8-16 x 1"LG GR8
28	 3711326	 10-32 x 1-1/4" Zinc-Plated Button Head Screw
29	 3711337	 Sealed Ball Bearing, 3/8" Shaft Diameter
30	 3711469	 SHCS, 5/16"-24 X 3/4", ZINC PLATED
31	 3711470	 EXT. RET. RING, 7/8" SHAFT
32	 3711471	 AIR CYLINDER, 1-1/16" X 1" SA
33	 3711472	 ROD CLEVIS, 5/16"-24
34	 3711473	 EXT. SPRING, 2" LG X.75 OD X .095 WD
35	 3711474	 CAM FOLLOWER, 1/2" OD FLAT
36	 3711475	 THRUST WASHER, 1" ID X.032"
37	 3711476	 WAVE SPRING, .91 ID X .02 THK
38	 3711477	 SLEEVE BEARING, 7/8" ID 3/8" LNG
39	 3711478	 THRUST WASHER, 7/8" ID X .032"
40	 3711479	 THRUST BEARING, 1" ID X .063 THK
41	 3711336	 1/4” DIAMETER CLEVIS PIN 5/8” LONG
42	 B191211	 10-24x3/4 SHCS
43	 DS-18-009	 Hydro-Gear G7 Axle
	 DS-14-012 	 Axle oil filter
44	 J191000	 10-24 HEX NUT
45	 J311000	 5/16-18 HEX NUT FULL
46	 J371000	 3/8-16 HEX NUT
47	 K191501	 #10 LOCKWASHER SPLIT
48	 K310001	 FLAT WASHER 5/16 SAE
49	 K311501	 5/16 LOCKWASHER SPLIT



6

3

17

6

7

9

13

10

11
20

19

8

12

4

5

15

21
2

18

16

1

14



7

ITEM NO. PART NUMBER DESCRIPTION
1 3707029 STRAIN RELF LIQ T.19-.30W .599H
2 3369087 TOUCHSCREEN BEZEL
3 3369088 SCREEN SHIELD
4 3369107 TOUCH SCREEN ENCLOSURE
5 3711016 TOUCHSCREEN - PANASONIC 3.5 INCH IP67
6 3711413 200 PSI PRESSURE GAUGE (2”)
7 3711414 300 PSI Pressure Gauge (2”)
8 3711415 100 PSI Pressure Gauge (2”)
9 3711347 STREET TEE, 1/4” MNPT X 3
10 3711417 200 psi Safety Pop-Off Valve, 1/4” MNPT
11 3711187 1/4” MNPT x 1/4” Tube Elbow
12 3711349 1/4” FNPT x 1/4” Tube Straight
13 3711416 120 PSI Safety Pop-Off Valve, 1/4” MNPT
14 3711347 STREET TEE, 1/4” MNPT X 3
15 3711245 PLC Dash w/ hour meter cut-out
16 J197000 10-24 LOCKNUT JAM NYLON INSERT
17 B190809 10-24x1/2 RHMS +
18 3711030 M4-.7 x 35mm FHSCS - S.S.
19 3369121 HOURMETER COVER PLATE
20 D160866 8 x 1/2 LG PHIL PAN SELF TAP
21 3711331 IGNITION SWITCH, REMOTE, KOHLER



8

5

3

4
14

6
2

8

9

10
16

12
13

11

15

1

7

4



9

ITEM NO. PART NUMBER DESCRIPTION
1 AS-18-023 Probe Cylinder w/ Wiper Plate and smaller OD Shaft Hole
2 3711247 Cylinder Quick-Exhaust Valve
3 3711164 3/8” NPT Steel Nipple Fitting
4 3711248 3/8” MNPT x 1/4” Tube Elbow Fitting
5 3711163 3/8” MNPT x 1/2” Tube Elbow
6 3711249 3/8” MNPT x 1/2” Tube Straight
7 3711250 1/8” MNPT x 1/4” Tube Elbow Fitting
8 3711251 1/4” Tube Plug-In Elbow
9 3711252 3/8” MNPT x 3/8” FNPT Steel Elbow
10 3711253 1/2” PTC x 3/8” MNPT Elbow (non-swivel)
11 3711201 Zinc-Plated w/ Vinyl Cushion Loop Clamp 1/2” ID x 3/4” 

Wide x 13/32” Mounting Hole
12 3711197 1/4”-20 x 1/2” Stainless Steel Hex Bolt
13 3711198 1/4” Lock Washer
14 3369180 Black 1/4” x 8.5” tubing (Bottom Supply line for Wiper Plate)
15 3369181 Black 1/4” x 19” tubing (Top Supply line for Wiper Plate)
16 3711254 Probe Cylinder Rod Collar Clamp



10

7
2

11

6

5

12

14

3

9

10

8



11

ITEM NO. PART NUMBER DESCRIPTION
1 3369165 FILTER/SEP ANGLE BRACKET
2 3711112 1/2” FNPT x 3/4” FJIC Swivel Straight
3 3711280 Norgren 3/4” Air Filter/Separator
3a 3711150 Norgren Filter/Separator Seal and Gasket Kit
3b 3711151 Norgren Filter/Separator Replacement Manual Drain for 

Bowl
3c AS-16-007-E Norgren 3/4” Air Filter/Separator Element (5 micron)
4 3711131 Norgren Filter/Separator Wall Mount Bracket
5 3711136 3/4” NPT Male x 3/4” NPT Female 90° Elbow
6 3711137 3/4” JIC Male x 3/4” NPT Male x 3/4” JIC Male Tee
7 3711138 3/4” MJIC x 3/4” MJIC x 3/4” FJIC Tee
8 3711139 3/4” JIC Male x 3/4” JIC Female Swivel 45° Elbow
9 3711140 3/4” JIC Male x 3/4” NPT Male 90° Elbow
10 3711146 10-32 x 5/8” SS Button Head Screw
11 3711147 1/2” PTC x 1/2” MNPT Straight Fitting
12 3711149 10-32 Flanged Nylon-Insert Locknut



12

18

2

9

3

22

20
19

19

1

17

5

7

15
6

1411

8

13

910

12 20

8

15
16

12

21



13

ITEM NO. PART NUMBER DESCRIPTION
1 3711140 3/4” JIC Male x 3/4” NPT Male 90° Elbow
2 3711152 Triple Stem 1/2” MNPT x 1/2” Tube
3 3711153 #6 SMC Valve (Air Injection)
4 3711154 Reducer Bushing 3/4” NPT Male x 1/2” NPT Female
5 3711155 2-Station Aluminum Valve Manifold
6 3711161 4-Way, 2 Position Single Solenoid, Spring Return Valve 

(air assist)
7 3711162 3/8” NPT Brass Hollow-Hex Plug
8 3711163 3/8” MNPT x 1/2” Tube Elbow
9 3711164 3/8” NPT Steel Nipple Fitting
10 3711165 3/8” FNPT x 3/8” FNPT Elbow
11 3711166 3/8” MNPT x 3/8” FNPT NPB Elbow
12 3711167 Triple Stem 3/8” MNPT x 1/2” Tube
13 3711168 3/8” Mini Ball Valve
14 3711173 M4 x .7mm Thread x 45mm Long Socket Head Screw
15 3711174 #8 Stainless Steel Socket-Head Lock Washer
16 3711175 8-32 x 1-3/8” SS Socket Head Screw
17 3369556 VALVE MOUNT WELDMENT
18 3711325 5/16”-18 x 2.375” Socket-Head Bolt
19 3711017 PNUE VALVE, 12 VDC COIL, 2 WAY, 3 PORT
20 3711250 1/8” MNPT x 1/4” Tube Elbow Fitting
21 3711217 #10 Stainless Steel Flat Washer
22 J167000 8-32 LOCKNUT JAM NYLON INSERT



14

1

5

3

2
5

7

6

8



15

ITEM NO.	 PART NUMBER		 DESCRIPTION
1		  3369506		  SPRING PAD SLIDE WELDMENT
2		  3369037		  Pressure Pad - UPPER
3		  3369038		  Pressure Pad - LOWER
4	 	 3711102	 	 3/16" Multi-grip Blind Rivet
5		  3711460		  3/16" Aluminum Flat Washers for Rivets
6		  3711461		  Spring Tube Nut (1" Pipe Nut, 1.75" OD)
7		  3711462		  COMPRESSION SPRING (PAD)
8		  3369260		  Spring Tube Washers - PLATED
			 



16

4

3

1

5

2

6



17

ITEM NO.	 PART NUMBER		 DESCRIPTION
1		  3369577		  THROTTLE BOX WELDMENT
2		  3369135		  THROTTLE CLAMP
3		  3711059		  KOHLER REMOTE THROTTLE
4	 	 3711058	 	 10-32 x 1/4" SS Button Head Screw, BO
5	 	 3711146	 	 10-32 x 5/8" SS Button Head Screw
6		  3369124		  THROTTLE CABLE



18

9

16

14 3

8

5

6

12

13

6

7

10

15

2

11

17

1

3

8

2

3

8

4



19

ITEM NO.	 PART NUMBER		 DESCRIPTION
1		  J317100		  5/16-18 LOCKNUT FULL NYLON INST
2		  K310001		  FLAT WASHER 5/16 SAE
3		  K311501		  5/16 LOCKWASHER SPLIT
4		  K501501		  1/2 LOCKWASHER SPLIT SAE
5		  3711113		  3/8"-16 Flanged Nylon-Insert Locknut
6		  3711277		  436 Drive Axle Belt Tension/pulley
7		  3711278		  HHCS,3/8-16 x 3"LG GR8
8		  3711283		  HHCS, 5/16-18 X 1 GR 8
9		  3711484		  5/16"-18 x 2.375" SOCKET HEAD SCREW - FULL THREAD
10		  3369617		  IDLER PULLEY ASSEMBLY
11		  3711421		  HEX NUT THIN, M12 X 1.75
12		  3369159		  TENSION ADJUSTER - RT-15
13		  3369160		  TENSIONER STAND OFF
14		  3369203		  TENSIONER WASHER
15		  3369204		  TENSIONER ARM - SOLID
16		  3369538		  TENSIONER WELDMENT
17		  3369583		  TENSION ADJUSTER - WELDMENT



20

16

17

69
1

49

13

26

40

21

3

64

2

19
73

24

70

72

71

11

37

38
40

27

22
60

39

5628

4
25

66

67

68

54

55
53

57

55

6

42

59

18
49

10

36

15

8
23

2923
13

31

3432

30

7
23

23

13

47

48
51

51

5

12
20

46

4450

60

52

43

12
45

63

65

23
7

13
23

35

33
32

30
23

13

29

7

23
23 13

31 74



21

ITEM NO.	 PART NUMBER  	 DESCRIPTION
1		  3711100	 1/2" Rubber Bushing/Grommet
2		  3711101	 7/8" Rubber Return-Line Bushing Grommet
3	 	 3711102	 3/16" Multi-grip Blind Rivet
4		  3711105	 1/2"-20 Wheel Lug Nut
5		  3711106	 1/2"-20 x 2.5" Grade 8 Hex Bolt
6		  3711107	 3/8"-16 x 3.5" Hex Bolt Grade 8
7		  3711108	 7/16"-20 x 1.5" Hex Bolt Grade 8
8		  3711109	 7/16"-20 x 1.75" Hex Bolt Grade 8
9	 	 3711110	 1/4"-20 x 3/4" Zinc-Plated Button-Head Bolt
10	 	 3711111	 Double-Line Snap-In Plastic Clamp 1/2"-5/8" ID x 1.375" Long x 1.375" Wide x 	 	
	 	 	 	 11/64" Mounting Hole
11		  3711113	 3/8"-16 Flanged Nylon-Insert Locknut
12		  3711114	 1/2"-20 Zinc-Plated Lock Nut
13		  3711115	 7/16"-20 Nylon-Insert Locknut
14		  3711116	 1/4" Pin Diameter x 1.375" Long Bow-Tie Pin
15		  3711117	 3/8" Diameter x 1.5" Usable Length Clevis Pin
16		  3711118	 Tank-to-Frame Fuel Hose (44")
17		  3711119	 Canister-to-Frame Vent Hose (39")
18		  3711120	 Fuel Line QD Male Connector Valve
19		  3711121	 1/4" JIC Male x 1/4" JIC Male Bulkhead 90° Elbow w/ locknut
20		  3369083	 CYLINDER ROD SPACER
21		  3711123	 Aluminum Spacer 5/16" OD x 3/16" Long x #10 Screw Size
22		  3711124	 1/4" Flat Washers
23		  3711126	 7/16" Flat Washers
24		  3711127	 7/16" Internal Tooth Lock Washer
25		  3711130	 TIRE, 20 X 10 X 10, 2-PLY
26		  3369501	 MACHINE FRAME
27		  3369126	 TANK MOUNTING TAP - LEFT
28		  3369127	 TANK MOUNTING TAP - RIGHT
29		  3711132	 7/16"-20 RH Thread Rod Ends
30		  3711133	 7/16"-20 LH Thread Rod Ends
31		  3711134	 7/16"-20 Thin Hex Jam RH Nut
32		  3711135	 7/16"-20 Thin Hex Jam LH Nut
33		  3369161	 CONTROL LINK LOWER - LONG
34		  3369125	 CONTROL LINK - UPPER
35		  3369510	 PANHARD WELDMENT
36		  3369549	 Beam Cylinder Assembly
37		  3711141	 3/4" JIC Male x 3/4" NPT Male Straight
38		  3711142	 3/4" JIC Male x 3/4" NPT Male 45° Elbow
39		  3711144	 1/4" NPT Mini Ball Valve (Air Tank Manual Drain)
40		  3711145	 5/16"-18 x 1/2" Grade 8 Hex Head Bolt
41		  3711149	 10-32 Flanged Nylon-Insert Locknut
42		  (see other sheet)	 HYDRO GEAR ASSEMBLY
43		  3711157	 1/2" Flat Washers
44		  3711158	 1/4"-20 x 2.25" Flange-Head Bolt, Grade 8
45		  3369522	 336 BEAM WELDMENT
46		  3369508	 PRESSURE STRUT - LEFT
47		  3369509	 PRESSURE STRUT - RIGHT
continued



22

16

17

69
1

49

13

26

40

21

3

64

2

19
73

24

70

72

71

11

37

38
40

27

22
60

39

5628

4
25

66

67

68

54

55
53

57

55

6

42

59

18
49

10

36

15

8
23

2923
13

31

3432

30

7
23

23

13

47

48
51

51

5

12
20

46

4450

60

52

43

12
45

63

65

23
7

13
23

35

33
32

30
23

13

29

7

23
23 13

31 74



23

ITEM NO.	 PART NUMBER	DESCRIPTION
48		  3369082	 BEAM PIVOT ROD
49		  (see other sheet)	 FRONT AXLE ASSEMBLY 
50		  3369042	 SPACER - PRESSURE STRUT
51	 	 3711169	 Plastic HB/PS Mount Tube Bushing
52		  3711170	 1/2"-20 Threaded Rod Stock Cut Stock
53		  3369061	 AXLE SPACER
54		  3369293	 WHEEL SENSOR MOUNT
		  3706101	 PROXIMITY SENSOR - 18MM DC
55		  3369077	 COVER MOUNT PLATE - COMMON
56		  3369164	 AIR TANK - BLUE CE
				    FMBL-310078	 AIR TANK - BLUE ASME
57		  3369521	 NUETRAL BRACKET WELDMENT
58		  (see other sheet)	 ELECTRICAL ASSEMBLY
59		  3711177	 3/8-16 X 4" HEX BOLT GRADE 8
60		  3711159	 1/4"-20 Flanged Nylon-Insert Locknut
61		  3711182	 10-24 X 1.25 BHCS S.S.
62		  J197100	 10-24 LOCKNUT FULL NYLON INSERT
63		  3369529	 BEAM LACTH WELDMENT	
64		  3369575	 BEAM LOCK WELDMENT
65		  3711323	 COMP SPRING, .68 OD X .049 WD, 5.5 FL
66		  3711303	 HydroGear Axle Reservoir Tank
67		  3711302	 17” Hose Assembly w/ #8 Female Swivel JIC x Open End, G7 Axle Reservoir Hose 
68		  3711301	 #8 Female Swivel JIC to #6 Male O-Ring Boss 90° Elbow
69		  3711178	 7/16”-20 x 2.75” Hex Bolt Grade 8
70	 	 3711326	 10-32 x 1-1/4” Zinc-Plated Button Head Screw
71		  3711281	 3/8” Lock Washer
72		  3711282	 HHCS,3/8-16 x 1”LG GR8
73		  3369136	 BEAM PROX MOUNT
		  3369101	 BEAM PROX CORD
		  3706101	 PROXIMITY SENSOR- 18MM DC
74		  B371211	 3/8-16x3/4 SHCS
75		  J372000	 3/8-16 HEX JAM NUT



24

55

78

3

28

27

56

58

59

79

48

4967

29

47

69

50

52

1

13

71

47

47

13
80

30

51

66

18

19

4320

169

17
21

30
31

23

60

42
24

7

46
12

6315

30
36

19

12

41
40 39

38

37

2

35

7

27

28

31

82

57

8

22

9

16

9 15

25
2617

14

62

28 27

30

31

70 10 45

76

45

10

77

11

61

65

64

81

68



25

ITEM 	 PART NUMBER		 DESCRIPTION
1	 3369157	 SHAFT - HANDLE BAR
2	 3369166	 Battery Hold-Down Bracket
3	 3369168	 Gas Tank Strap Mounting Clips
4	 3706269	 IND. PROX, 8MM, NPN
5	 3707225	 CABLE TIE 6.5Lx.18Wx.052T W/TAB
6	 3707601	 PROX HEAD - 18MM DC (SERVICE)
7	 3711103	 1/2" Tube Plug-In Elbow
8	 3711104	 2019 1/2" FPTC Elbow Frame Bulkhead Fitting
9	 3711142	 3/4" JIC Male x 3/4" NPT Male 45° Elbow
10	 3711146	 10-32 x 5/8" SS Button Head Screw
11	 3711154	 Reducer Bushing 3/4" NPT Male x 1/2" NPT Female
12	 3711159	 1/4"-20 Flanged Nylon-Insert Locknut
13	 3711169	 Plastic HB/PS Mount Tube Bushing
14	 3711184	 3/4" JIC Male x 3/4" JIC Female Swivel 90° Elbow
15	 3711185	 Steel Braid Hose w/ FJIC each end (23" Long)
16	 3711186	 Norgren Regulator w/ 3/4" NPT Ports
17	 3711187	 1/4" MNPT x 1/4" Tube Elbow
18	 3711188	 Norgren Regulator Panel Mount Nut
19	 3711189	 2" ID x 2.75" OD x 0.045" Thick Stainless Steel Round Shim
20	 3711190	 1/2" MNPT x 1/2" Tube Elbow
21	 3711191	 Steel Braid Hose w/ FJIC each end (13" Long)
22	 3711192	 3/4" Black Rubber Hose w/ FJIC each end (12" Long)
23	 3711193	 Steel Braid Hose w/ FJIC x 90FJIC (20" Long)
24	 3711194	 Bulkhead Straight 3/8" FNPT x 1/2" PTC
25	 3711195	 1/2"-20 x 3" Hex Bolt Grade 8
26	 3711114	 1/2"-20 Zinc-Plated Lock Nut
27	 3711197	 1/4"-20 x 1/2" Stainless Steel Hex Bolt
28	 3711198	 1/4" Lock Washer
29	 3711199	 3/8"-24 x .75" SS 316 Button-Head Bolt
30	 3711200	 1/4"-20 x 1" Flange-Head Bolt, Grade 5
31	 3711124	 1/4" Flat Washers
32	 3711201	 Zinc-Plated w/ Vinyl Cushion Loop Clamp 1/2" ID x 3/4" Wide x 13/32" Mounting Hole
33	 3711203	 Zinc-Plated w/ Vinyl Cushion Loop Clamp 3/4" ID x 1/2" Wide x 9/32" Mounting Hole
34	 3711204	 Zinc-Plated w/ Vinyl Cushion Loop Clamp 3/8" ID x 1/2" Wide x 9/32" Mounting Hole
35	 3711206	 12 volt Battery, 450 CA, 370 CCA
36	 3711207	 1/4"-20 x 7" Anchor Hold-Down Bolts
37	 3711208	 5/16" Curved Washers
38	 3711209	 1/4"-20 Thin Nylon-Insert Lock Nut
39	 3711210	 1/4" OD x 3/4" High Vinyl Cap
40	 3711211	 Black Battery Terminal Protector
41	 3711212	 Red Battery Terminal Protector
42	 3711213	 3/8" MNPT x 1/4" Industrial QD Air Coupling
43	 3711215	 Regulator Cover - LEFT
44	 3711216	 Regulator Cover - RIGHT
45	 3711217	 #10 Stainless Steel Flat Washer
46	 3711218	 3/4" ID Plastic Locking Panel Cap
47	 3711219	 5/16" ID x 13/16" OD x 1/8" Thickness Panel Grommet
48	 3711220	 Rubber Handle Bar Grips w/ Hole
49	 3711221	 Thumb Trigger Switch



26

55

78

3

28

27

56

58

59

79

48

4967

29

47

69

50

52

1

13

71

47

47

13
80

30

51

66

18

19

4320

169

17
21

30
31

23

60

42
24

7

46
12

6315

30
36

19

12

41
40 39

38

37

2

35

7

27

28

31

82

57

8

22

9

16

9 15

25
2617

14

62

28 27

30

31

70 10 45

76

45

10

77

11

61

65

64

81

68



27

ITEM 	 PART NUMBER		 DESCRIPTION
50	 3711222	 10-32 RH Thread Female Shank Rod End
51	 3711223	 Drive Cable
52	 3711224	 10-32 x 3/4" Zinc-Plated Socket Head Screw
53	 3711225	 Green Heat Shrink Tubing, 12" Long, 0.75" ID Before Shrinking
54	 3711226	 ALPHA 1/2" Tube Union
55	 3711227	 5 GAL CARB FUEL TANK KIT
56	 3711233	 5" Jumper Vent Hose w/ one MJIC Fitting
57	 3711234	 Tank-to-Canister Vent Hose (12")
58	 3711235	 5" Jumper Fuel Hose w/ one MNPT Fitting
59	 3711236	 Fuel Line QD Female Coupler Valve
60	 (see other sheet)	 FILTER ASSEMBLY
61	 (see other sheet)	 CONTROL TOP ASSEMBLY
62	 (see other sheet)	 VALVE ASSEMBLY
63	 3711230	 Splash Guard
64	 3711231	 Cable Sealing Grommet
65	 3711232	 1/8" Multi-grip Blind Rivet
66	 3369531	 STEERING HANDLE - WELDMENT
67	 3369534	 HANDLE BAR - WELDMENT
68	 3369566	 CANISTER MOUNT WELDMENT
69	 3711149	 10-32 Flanged Nylon-Insert Locknut
70	 3711299	 Rubber T-Handle Draw Latch
71	 3711304	 E-Stop Enclosure
72	 3711306	 6-32 x 3/4" SS Phillips Head Screw
73	 3711305	 6-32 SS Serrated Head Nut
74	 9600K54	 5/16" ID x 11/16" OD x 1/4" Thickness x 1/2" Panel Hole Grommet
75	 (see other sheet)	 A2G2- 336 - (stage1)
76	 3711300	 Main Cover Latch Mount Screws,10-24 x 1/2" Torx Zinc-Plated
77	 3711441	 BUCKLE FOR 1" STRAP
78	 3711442	 1IN WIDE STRAP WITH SNAP LATCH - 3-5FT
79	 3711295	 HOSE CLAMP
80	 PL-14-001	 PLASTIC OWNERS'S MANUAL CANISTER
81	 3711214	 FUEL VAPOR CANISTER BRACKETS
82	 3711457	 CHARCOAL CANNISTER
83	 3369296	 HANDLE BAR STOP BRACKET (NOT SHOWN)
84	 3369282	 ACTUATOR SPACER FOR STOP BRACKET (NOT SHOWN)



28

58

64

65

62
63

54

61

42

11

63
66

62

46
67

70

76

78
80

77

77

75

7

6

6
5

4

59

73

2

60

33

34

148

1

1

31

38

39

22

23

72

37
36

40
41

52

35 71

32

68

59

30

1

63
68

43

12

15

14

16

18

19

21

138

17

20

57

74

49

27

29

25

28

24

26



29

ITEM NO.	 PART NUMBER		 DESCRIPTION
1		  80338			   KEY - .25SQ x 1.25LG
2		  3369503		  OUTRIGGER WELDMENT - LEFT
3		  3369504		  OUTRIGGER WELDMENT - RIGHT
4		  3369507		  SPRING PAD ASSEMBLY
5		  3711255		  3/4" Shoulder Dia., 2-3/4" Shoulder Length, 5/8"-11 Thread, 3/8" 	
6		  3711256		  5/8"-11 Thin Nylon-Insert Locknut, Grade 8
7		  3711257		  Loop-Grip Clevis Pin, .5" OD x 3.5" Usable Length
8		  3711159		  1/4"-20 Flanged Nylon-Insert Locknut
9		  3711041		  8mm x 12mm Long Flange Head Screw
10		  3711124		  1/4" Flat Washers
11		  3369569		  TRANS COVER WELDMENT
12		  3369518		  NUETRAL ACTUATOR WELDMENT
13		  3369078		  TRANS NUETRAL ACTUATOR
14		  3711260		  Roll Pin, 1.5" L x 3/16" diameter, zinc-plated
15		  3711261		  1.5" L x .081" ID, Closed and Flat-end Compression Spring, 0.08" W	
16		  3711262		  1/4"-20 1.5" Grade 8 Socket-Head Bolt
17		  3711263		  1/4" X 3/8" LG SHOULDER BOLT, S.S.
18		  3369069		  NUETRAL ACTOATOR -2
19		  3369081		  NUETRAL ACTUATOR -1
20		  3711224		  10-32 x 3/4" Zinc-Plated Socket Head Screw
21		  3711149		  10-32 Flanged Nylon-Insert Locknut
22		  3711265		  Ingersol-Rand Air Compressor 2475
23		  3711266		  1/2"-20 x 1.75" Grade 8 Hex Bolt
24		  3711267		  Compressor Unloader Valve
25		  3711268		  1/2" NPT Male x 1/2" NPT Male 45° Elbow
26		  3711269		  3/4" JIC Male x 1/2" NPT Male Straight
27	 	 3711270	 	 Unloader Valve High-Flow Exhaust Muffler
28		  3711271		  1/8" Male NPT Brass Hex Socket Plug
29	 	 3711272	 	 325 psi Safety Pop-Off Valve, 1/4" NPT
30		  3711273		  Kohler Engine
31		  3711274		  3/8"-16 x 1.75" Grade 8 Flange-Head Bolt
32		  3711113		  3/8"-16 Flanged Nylon-Insert Locknut
33		  3711275		  3/8" NPT Male, 5" Pipe Nipple
34		  3711165		  3/8" FNPT x 3/8" FNPT Elbow
35		  3711113		  3/8"-16 Flanged Nylon-Insert Locknut
36		  3711010		  WASHER, SPLIT LOCK, 7/16
37		  3711284		  7/16"-14 x 1" Hex Bolt Grade 8
38		  3711023		  V-BELT, 4L X 47.0"
39		  3711024		  V-BELT, 4L X 75.0"
40		  3711285		  3-Groove V-Belt Step Pulley
41	 	 3711286	 	 SDS Style QD Bushing, 1-1/8" Shaft Diameter
42		  3369539		  TOOL BOX ASSEMBLY
43		  FWSHL14		  1/4" Stainless Steel Socket-Head Lock Washer
44		  3711031		  3/4" Flat Washers
45		  3711040		  5/16"-24 x 0.75" Socket-Head Bolt
46		  3711287		  3/8" OD x 1" Long Clevis Pin
47		  3711205		  Zinc-Plated w/ Vinyl Cushion Loop Clamp 1/2" ID x 1/2" Wide 	
48		  3711294		  1/4" Rubber Hose Clamp, 5/8" OD
49		  3711034		  3/16" Diameter Black Rivet



30

58

64

65

62
63

54

61

42

11

63
66

62

46
67

70

76

78
80

77

77

75

7

6

6
5

4

59

73

2

60

33

34

148

1

1

31

38

39

22

23

72

37
36

40
41

52

35 71

32

68

59

30

1

63
68

43

12

15

14

16

18

19

21

138

17

20

57

74

49

27

29

25

28

24

26



31

ITEM NO.	 PART NUMBER		 DESCRIPTION
50		  3711033		  1/8" x 1/4" Tapered Rubber Plugs
51	 	 3711038	 	 1/4"-20 x 5/8" SS Button-Head Bolt w/Locking Patch
52		  3711043		  Cup Holder
53		  3711039		  1/4"-28 x 1.25" Zinc-Plated Socket Head Bolt
54		  3711297		  Belt Guard
55		  3711044		  NO TOWING safety decal
56		  3711045		  AIR2G2-336 Safety Labels
57		  3711047		  Neutral Lever Decal for Air2G2-336
58		  3369547		  HEAT SHIELD WELDMENT - COMP
59		  3711290		  CUT OFF SWITCH, 60V, 200A
60		  3711103		  1/2" Tube Plug-In Elbow
61	 	 3711102	 	 3/16" Multi-grip Blind Rivet
62		  3711124		  1/4" Flat Washers
63		  3711200		  1/4"-20 x 1" Flange-Head Bolt, Grade 5
64	 	 3711146	 	 10-32 x 5/8" SS Button Head Screw
65		  3711217		  #10 Stainless Steel Flat Washer
66		  3711198		  1/4" Lock Washer
67		  3711100		  1/2" Rubber Bushing/Grommet
68	 	 3711036	 	 Kohler Exhaust Muffler
69	 	 3711037	 	 Kohler Muffler Guard
70	 	 3711288	 	 1/8” Diameter x 3/4” Long Cotter Pin
71		  3369153		  LABEL - A2G2 336
72		  3711114		  1/2”-20 ZINC PLATED NUT
73		  3711298		  Main Cover
74		  3711116		  1/4” Pin Diameter x 1.375” Long Bow-Tie Pin
75		  3369568		  PROBE CYLINDER ASSEMBLY (SEE OTHER SHEET FOR COMPONENTS)
76		  3369188		  Probe Cylinder Coiled Tubing
77		  3711258		  PISCO 1/2” Tube Union
78	 	 3369187	 	 Black 1/2” x 6” tubing (top bulkhead fitting to PTC coupling)
79		  3369185		  Black 1/2” x 42” tubing (Center to Top port on Probe Cylinder for 336 	
					     and Beam Extender)
80	 	 3369186	 	 Black 1/2” x 31” tubing (Center Bulkhead Fittings to Outside Probe 	
	 	 	 	 	 Cylinder bottom ports
			 



32

TOOLBOX ITEMS:

ITEM NO.	 PART NUMBER		 DESCRIPTION
1		  1959T11		  2"W x 3"H Press-to-close Bag
2		  3711221		  Thumb Trigger Switch
3	 	 PL-14-011	 	 Black Plastic Tool Box
4	 	 1301PR-19-003	 PurpleThreadlocker, Loctite® 222 mS Capsule, Low Locking Strength
5	 	 T-14-001	 	 3/4" Combination Wrench
6	 	 T-14-002	 	 7/16" Ratchet Combination Wrench
7		  3369176		  SPANNER WRENCH, TOOL
8		  T-14-003		  3/16" T-Handle Hex Key
9		  T-19-005		  1/8" Hex T-Handle Key
10		  T-14-004		  1-1/4" Diameter x 13" Long Tube Brush
11		  T-19-006		  5/8" Diameter x 9" Long Tube Brass Bristle Brush
12		  PR-14-007		  7" Probe Assembly
13		  PR-14-012		  12" Probe Assembly
14		  PR-14-009		  9" Probe Assembly
15		  PR-14-006		  6" Probe Assembly (NOT INCLUDED - SOLD SEPARATELY)



33

HOSE LIST:

ITEM NO.	 PART NUMBER		 DESCRIPTION
1		  3369182		  Black 1/4" x 31" tubing (System Gauge)
2	 	 3369184	 	 Black 1/4" x 17" tubing (Injection Gauges)
3		  3369185		  Black 1/2" x 42" tubing (Center to Top port on Probe Cylinder for 336 and 		
					     Beam Extender)
4	 	 3369186	 	 Black 1/2" x 31" tubing (Center Bulkhead Fittings to Outside Probe 	 	
	 	 	 	 	 Cylinder bottom ports)
5		  3369188		  Probe Cylinder Coiled Tubing
6		  3369189		  Black 1/2" x 19" tubing (Probe regulator to #10/12 manifold; #10 Valve to 		
					     top port Beam Cylinder)
7	 	 3369190	 	 Black 1/2" x 21" tubing (#10 to bottom port Beam Cylinder)
8		  3369191		  Black 1/2" x 6.5" tubing (Filter/Separator Top to Ind. Coupling Bulkhead 		
	 	 	 	 	 Fitting; Coiled Tubing Ext.)	
9	 	 3369192	 	 Yellow 1/2" x 25" tubing (#12 Banjo to Left-bottom Bulkhead Fitting)
10	 	 3369193	 	 Yellow 1/2" x 16" tubing (#12 banjo to Right-bottom Bulkhead Fitting)
11	 	 3369194	 	 Yellow 1/2" x 27" tubing (Center Probe Cylinder Bottom Port)
12	 	 3369195	 	 Blue 1/2" x 19" tubing (#14 Banjo to Right-Center Bulkhead Fitting)
13	 	 3369196	 	 Blue 1/2" x 29" tubing (#14 Banjo to Left-center Bulkhead Fitting)
14		  3369197		  Blue 1/2" x 33" tubing (#14 Banjo to top port of Center Probe cylinder)
15	 	 3369198	 	 Green 1/2" x 18" tubing (#6 Banjo to Left-top Bulkhead Fitting)
16		  3369199		  Green 1/2" x 27" tubing (#6 Banjo to Center Probe Coil)
17	 	 3369200	 	 Green 1/2" x 7" tubing (#6 Banjo to Right-top Bulkhead Fitting)
18		  3369239		  Black 1/2" x 25" tubing (#10 Valve to top port Beam Cylinder)
19		  3711258		  PISCO 1/2" Tube Union
20		  3711259		  3/8" MNPT x 1/2" Tube Flow Control Valve
21		  3711294		  1/4" Rubber Hose Clamp, 5/8" OD
22		  3711032		  3/16" Black Rubber Hose
23		  3711295		  3/16" Rubber Hose Clamp, 3/8" OD
24		  3711293		  3/16" x 1/4" Single Barb Nylon Nipple
25		  3711322		  Inline Tee Reducer, 1/2" x 1/2" x 1/4" Tube
26		  3711333		  TEE CONNECTOR, 1/4" TUBE PTC
27	 	 3711292	 	 1/4" Hose, 20" long w/ one FJIC Fitting
28		  3711291		  Engine Vent-to-Frame Hose (23")
	



34

X0

X1

X2

X3

X4

X5

X6

X7

C

Y0

Y1

Y2

Y3

C

Y4

C

Y5

C

RCV
(CONVERTER ON)

RCV
(CONVERTER ON)

E-STOP
N/C

RY0 (BEAM)

RY1 (INJECT)

RY2 (ACTUATE)

RY3 (TRANS. LOCK)

RY4 (LIGHTS)

PB-1 PB-2

WHEEL
SENSOR (PROX)

BEAM
SENSOR (PROX)

NUETRAL SENSOR
(PROX)

RCR-START
ENABLE

+12 -12
FUSE (15 A)

+24 -24

RY0
BEAM

RY2
ACTUATE

RY4
LIGHTS)

RY1
INJECT)

RY3
TRANS LOCK)

VOLTAGE
CONVERTER

12VDC TO 24 VDC
BEAM

SOLENOID

INJECT
SOLENOID

ACTUATE
SOLENOID

TRANS LOCK
SOLENOID

LIGHTS

VOLTAGE
CONVERTER

12VDC TO 24 VDC

FUSE (5 A)

RX3
KILL

RX3
KILL

OFF

RUN

START

KEYSWITCH

"RUN" - TO
ENGINE

RCR
START ENABLE

"START" - TO
ENGINE

"KILL" - TO
ENGINE

BATTERY

RX3
KILL

PLC
INPUTS

PLC
OUTPUTS



35

X0

X1

X2

X3

X4

X5

X6

X7

C

Y0

Y1

Y2

Y3

C

Y4

C

Y5

C

RCV
(CONVERTER ON)

RCV
(CONVERTER ON)

E-STOP
N/C

RY0 (BEAM)

RY1 (INJECT)

RY2 (ACTUATE)

RY3 (TRANS. LOCK)

RY4 (LIGHTS)

PB-1 PB-2

WHEEL
SENSOR (PROX)

BEAM
SENSOR (PROX)

NUETRAL SENSOR
(PROX)

RCR-START
ENABLE

+12 -12
FUSE (15 A)

+24 -24

RY0
BEAM

RY2
ACTUATE

RY4
LIGHTS)

RY1
INJECT)

RY3
TRANS LOCK)

VOLTAGE
CONVERTER

12VDC TO 24 VDC
BEAM

SOLENOID

INJECT
SOLENOID

ACTUATE
SOLENOID

TRANS LOCK
SOLENOID

LIGHTS

VOLTAGE
CONVERTER

12VDC TO 24 VDC

FUSE (5 A)

RX3
KILL

RX3
KILL

OFF

RUN

START

KEYSWITCH

"RUN" - TO
ENGINE

RCR
START ENABLE

"START" - TO
ENGINE

"KILL" - TO
ENGINE

BATTERY

RX3
KILL

PLC
INPUTS

PLC
OUTPUTS



36

GT2 GT3 BT3 BT4 GT4 GT6 BT6 BT7

W215
SCREEN

215SCN-SG
215SCN-RD
215SCN-SD

W203
WHEEL (X0)

W204
BEAM (X2)

W205
NUETRAL

W214
BUTTONS (X1)

W206
VALVE-BEAM
W207
VALVE-INJECT
W209
VALVE-ACTUATE

W202
POWER

BT2

FUSE-5A

-12 VDC

+12 VDC

R
Y0

 (B
EA

M
)

C
O

N
V

. -
 O

N 
(1

2V
)GT1

O
U

TPU
TS

IN
PU

TS

PL
C

G
T2

-0
1

15
1R

Y0
-A

2

21
5P

TP
-S

21
5P

TP
-R

21
5P

TP
-G

215SCN-(+)
215SCN-(-)

02FU1--

01FU1--

07
R

C
R

-A
1

03
G

T1
-0

1

05
BT

1-
01

10
R

C
V-

14

13
G

T1
-0

4

W208
VALVE-LOCK

R
Y1

 (I
N

JE
C

T)
 

R
Y2

 (A
C

TU
AT

E)
R

Y3
 (L

O
C

K)
R

Y4
 (L

IG
H

TS
)

FUSE-10A202FU2--

13FU2--

15
1R

Y1
-A

2

15
1R

Y2
-A

2

15
1R

Y3
-A

2

15
1R

Y4
-A

2

1234

56

DDR-60G-24

10
G

T1
-0

3

12
BT

1-
04

W216
LIGHTS

07
G

T2
-0

2
02

G
T3

-0
1

08
G

T3
-0

2
PL

C
BT

3-
01

15
1B

T3
-0

2
09

BT
4-

01

08
R

Y0
-A

1

20
5R

C
R

-A
2 

& 
15

2R
C

R
-A

2 

16
R

C
V-

A1
05

R
C

V-
A2

09
C

TR
-1

01
C

TR
-4

GT5

21
6B

T6
-0

1

21
0R

SR
-1

1
21

1R
SR

-1
4

11
C

TR
-5

12
C

TR
-6

21
5B

T4
-0

2

20
6R

Y0
-1

4

20
7R

Y1
-1

4

20
9R

Y2
-1

4

20
8R

Y3
-1

4

03
R

Y4
-1

1

04
BT

7-
03

20
9B

T7
-0

4

20
7B

T6
-0

3
20

6B
T6

-0
4

21
4G

T6
-0

3
15

2G
T6

-0
4

20
3G

T5
-0

3
15

2G
T5

-0
4

20
4G

T4
-0

3
15

2G
T4

-0
4

21
4B

T4
-0

3
20

3B
T4

-0
4

20
4B

T3
-0

3
20

5B
T3

-0
4

15
2G

T3
-0

3
20

3G
T3

-0
4

20
4G

T2
-0

3
20

5G
T2

-0
4

21
6R

Y4
-1

4

20
2B

T1
-0

3 11
R

C
V-

11

BT5

W213
E-STOP (X3)

17
R

X3
-A

2

W
20

3 
W

H
EE

L 
PR

O
X

W
20

5 
N

U
ET

R
AL

 P
R

O
X

W
20

6 
VA

LV
E 

BE
AM

W
20

8 
VA

LV
E-

LO
C

K

W
21

0 
EN

G
IN

E 
C

TR
L

W
21

6 
LI

G
H

TS

W
21

5 
SC

R
EE

N

W
21

4 
O

PE
R

 B
U

TT
O

N
S

W
21

3 
H

AN
D

 B
R

AK
E

W
21

1 
IG

N
-S

W
IT

C
H

W
20

9 
VA

LV
E-

 A
C

TU
AT

E

W
20

7 
VA

LV
E 

- I
N

JE
C

T

W
20

4 
BE

AM
 P

R
O

X

W
20

2 
BA

TT
 - 

PO
W

ER

21
5R

Y2
-A

1

JUNCTION
BOX

FU2 - INPUT POWER

FU1 - CONVERTER POWER

TOWARD OPERATOR

(AS SHOWN-COVER OFF)

21
3B

T5
-0

2

N/C

COM

E-STOP

GT8 GT9

W211
IGN-I/0

W210
ENGINE

RED-BATT
WHITE-KILL

BLUE-START
ORANGE-IGN

GREEN-IGN
BLACK-START

WHITE-KILL

BLACK-GND

21
0G

T8
-0

1

21
0G

9-
01

16
G

T8
-0

2
21

1G
T8

-0
3

21
1G

T9
-0

4

ELEC- MAIN BOX - 336
3364501

3364501

1
M. HAUSER 4-02-21
G.VEENENDALL 4-02-21
G.VEENENDALL 4-02-21

E
NA

BL
E 

ST
AR

T 
(2

4V
)

R
X3

- H
AN

D
BR

AK
E(

24
V)

14
R

X3
-1

1

06
G

T9
-0

3

06
R

X3
-1

2

GT7

21
3G

T7
-0

2
15

2G
T7

-0
4

21
1G

T1
-0

2

17
G

T7
-0

1

BT1

21
1B

T2
-0

4

20
8B

T7
-0

1

14
BT

2-
03

04
R

X3
-1

4



37

GT2 GT3 BT3 BT4 GT4 GT6 BT6 BT7

W215
SCREEN

215SCN-SG
215SCN-RD
215SCN-SD

W203
WHEEL (X0)

W204
BEAM (X2)

W205
NUETRAL

W214
BUTTONS (X1)

W206
VALVE-BEAM
W207
VALVE-INJECT
W209
VALVE-ACTUATE

W202
POWER

BT2

FUSE-5A

-12 VDC

+12 VDC

R
Y0

 (B
EA

M
)

C
O

N
V

. -
 O

N 
(1

2V
)GT1

O
U

TPU
TS

IN
PU

TS

PL
C

G
T2

-0
1

15
1R

Y0
-A

2

21
5P

TP
-S

21
5P

TP
-R

21
5P

TP
-G

215SCN-(+)
215SCN-(-)

02FU1--

01FU1--

07
R

C
R

-A
1

03
G

T1
-0

1

05
BT

1-
01

10
R

C
V-

14

13
G

T1
-0

4

W208
VALVE-LOCK

R
Y1

 (I
N

JE
C

T)
 

R
Y2

 (A
C

TU
AT

E)
R

Y3
 (L

O
C

K)
R

Y4
 (L

IG
H

TS
)

FUSE-10A202FU2--

13FU2--

15
1R

Y1
-A

2

15
1R

Y2
-A

2

15
1R

Y3
-A

2

15
1R

Y4
-A

2

1234

56

DDR-60G-24

10
G

T1
-0

3

12
BT

1-
04

W216
LIGHTS

07
G

T2
-0

2
02

G
T3

-0
1

08
G

T3
-0

2
PL

C
BT

3-
01

15
1B

T3
-0

2
09

BT
4-

01

08
R

Y0
-A

1

20
5R

C
R

-A
2 

& 
15

2R
C

R
-A

2 

16
R

C
V-

A1
05

R
C

V-
A2

09
C

TR
-1

01
C

TR
-4

GT5

21
6B

T6
-0

1

21
0R

SR
-1

1
21

1R
SR

-1
4

11
C

TR
-5

12
C

TR
-6

21
5B

T4
-0

2

20
6R

Y0
-1

4

20
7R

Y1
-1

4

20
9R

Y2
-1

4

20
8R

Y3
-1

4

03
R

Y4
-1

1

04
BT

7-
03

20
9B

T7
-0

4

20
7B

T6
-0

3
20

6B
T6

-0
4

21
4G

T6
-0

3
15

2G
T6

-0
4

20
3G

T5
-0

3
15

2G
T5

-0
4

20
4G

T4
-0

3
15

2G
T4

-0
4

21
4B

T4
-0

3
20

3B
T4

-0
4

20
4B

T3
-0

3
20

5B
T3

-0
4

15
2G

T3
-0

3
20

3G
T3

-0
4

20
4G

T2
-0

3
20

5G
T2

-0
4

21
6R

Y4
-1

4

20
2B

T1
-0

3 11
R

C
V-

11

BT5

W213
E-STOP (X3)

17
R

X3
-A

2

W
20

3 
W

H
EE

L 
PR

O
X

W
20

5 
N

U
ET

R
AL

 P
R

O
X

W
20

6 
VA

LV
E 

BE
AM

W
20

8 
VA

LV
E-

LO
C

K

W
21

0 
EN

G
IN

E 
C

TR
L

W
21

6 
LI

G
H

TS

W
21

5 
SC

R
EE

N

W
21

4 
O

PE
R

 B
U

TT
O

N
S

W
21

3 
H

AN
D

 B
R

AK
E

W
21

1 
IG

N
-S

W
IT

C
H

W
20

9 
VA

LV
E-

 A
C

TU
AT

E

W
20

7 
VA

LV
E 

- I
N

JE
C

T

W
20

4 
BE

AM
 P

R
O

X

W
20

2 
BA

TT
 - 

PO
W

ER

21
5R

Y2
-A

1

JUNCTION
BOX

FU2 - INPUT POWER

FU1 - CONVERTER POWER

TOWARD OPERATOR

(AS SHOWN-COVER OFF)

21
3B

T5
-0

2

N/C

COM

E-STOP

GT8 GT9

W211
IGN-I/0

W210
ENGINE

RED-BATT
WHITE-KILL

BLUE-START
ORANGE-IGN

GREEN-IGN
BLACK-START

WHITE-KILL

BLACK-GND

21
0G

T8
-0

1

21
0G

9-
01

16
G

T8
-0

2
21

1G
T8

-0
3

21
1G

T9
-0

4

ELEC- MAIN BOX - 336
3364501

3364501

1
M. HAUSER 4-02-21
G.VEENENDALL 4-02-21
G.VEENENDALL 4-02-21

E
NA

BL
E 

ST
AR

T 
(2

4V
)

R
X3

- H
AN

D
BR

AK
E(

24
V)

14
R

X3
-1

1

06
G

T9
-0

3

06
R

X3
-1

2

GT7

21
3G

T7
-0

2
15

2G
T7

-0
4

21
1G

T1
-0

2

17
G

T7
-0

1

BT1

21
1B

T2
-0

4

20
8B

T7
-0

1

14
BT

2-
03

04
R

X3
-1

4



38

ELECTRICAL COMPONENTS

ITEM NO.	 PART NUMBER		 DESCRIPTION
1		  B160811		  8-32X1/2 SHCS
2		  3369108		  JUNCTION BOX
3		  3711015		  PROGRAMMABLE LOGIC CONTROLLER  (PLC)
4		  3711018		  POWER CONVERTER, 12VDC TP 24 VDC, 60 WATT
5		  3711019		  RELAY, PLUG IN, 12 VDC-6A
6	 	 3711146	 	 10-32 x 5/8" SS Button Head Screw
7		  3711149		  10-32 Flanged Nylon-Insert Locknut
8		  3706344		  RELAY SOCKET, LED INDICATOR
9		  3706345		  RELAY, PLUG IN, 24 VDC-6A
10		  3706346		  BUS JUMPER (20 POLES)
11		  3707913		  TERMINAL BLOCK 4-POLE GRAY TJ
12		  3707914		  TERMINAL BLOCK 4-POLE BLUE TJ
13		  3707625		  END STOP SCREWLESS TERM BLOCK
14		  3707925		  DIN RAIL 9.0 LG
15		  3707919		  2-POLE TERMINAL BLOCK JUMPER
16		  3711020		  FUSE HOLDER, 5mm X 20mm, BULKHEAD
17		  3711021		  FUSE, 5mm X 20mm, 5 AMP
18		  3711022		  FUSE, 5mm X 20mm, 10 AMP
19		  3711332		  DIODE, 600 V 1 A DC
20		  3369100		  CORD PROX - NUETRAL
21		  3369101		  CORD PROX - BEAM
22		  3369102		  CORD PROX - SPEED SENSOR
23		  3369109		  CORD - LOCK VALVE
24		  3369110		  CORD - ACTUATE VALVE
25		  3369111		  HARNESS - ENGINE
26		  3369112		  HARNESS - KEYSWITCH
27		  3369116		  WIRE HARNESS
28		  3369117		  CORD - W202 POWER
29		  3369118		  CORD - BEAM VALVE
30		  3369119		  CORD - INJECT VALVE
31		  3369128		  CORD - E-STOP
32		  3369129		  CORD - OPER BUTTONS
33		  3369149		  CORD - TOUCHSCREEN
34		  3707029		  STRAIN RELF LIQ T.19-.30W .599H
35		  3707009		  STRAIN RELF LIQ T.27-.47W .804H
36		  3707093		  STRAIN RELF LIQ T.43-.55W .886H
37		  3707658		  STRAIN RELF LIQ T.54-.71W 1.12H
38		  3369581		  HEAT SHIELD WELDMENT
39		  6009125		  RUBBER WASHER .34x.88x.06T

PROXIMITY SENSORS:
		  3707601		  PROXIMITY SENSOR HEAD - 18MM DC
		  3706269		  PROXIMITY SENSOR HEAD -  8MM	
	


